
Y 
01.1.0111,. - 
Water Boards 

E~uuwo O. Baow. Ja. 0- 

Los Angeles Regional Water Quality Control Board 

May 15,2014 

Mr. Chuck Rogers, Plant Superintendent 
City of Thousand Oaks 
Department of Public Works 
9600 Santa Rosa Road 
Camarilla, CA 93012 

Dear Mr. Rogers: 

ADOPTED TENTATIVE WASTE DISCHARGE REQUIREMENTS (WDRs)/ NATIONAL 
POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT AND TIME SCHEDULE 
ORDER (TSO) - CITY OF THOUSAND OAKS, H I L ~  CANYON WASTEWATER TREATMENT 
PLANT (NPDES Order No. R4-20144064 and TSO No. R4-2014-0065, CI-4917) 

Our letter dated May 1, 2014, transmitted the revised tentative Waste Discharge Requirements 
(WDRs) and National Pollutant Discharge Elimination System (NPDES) Permit and a revised 
[...]
WDID 4A560112001 

Permittee City of Thousand Oaks 

Name of Facility 
Hill Canyon Wastewater Treatment Plant and its associated 
wastewater collection system and outfall, City of Thousand Oaks 

Facility Address 

9600 Santa Rosa Road 

Camarillo, CA 93012 

Ventura County 

Facility Contact, Title and Phone Chuck Rogers, Plant Superintendent, (805) 498-4011 

Authorized Person to Sign and 
Submit Reports 

Chuck Rogers, Plant Superintendent, (805) 498-4011 

Mailing Address 
2100 Thousand Oaks Blvd. 

Thousand Oaks, CA 91362 

Billing Address Same as above 

Type of Facility POTW 

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program Y 

Recycling Requirements N/A 

Facility Permitted Flow 14 million gallons per day (mgd) 

Facility Design Flow 14 mgd 

Watershed Calleguas Creek Watershed 

Receiving Water North Fork Arroyo Conejo 

Receiving Water Type Inland surface water 

 
A. The City of Thousand Oaks (The City or Permittee) owns and operates a publicly-owned 

treatment works (POTW) comprised of Hill Canyon Wastewater Treatment Plant (Hill Canyon 
WWTP or Facility) and its associated wastewater collection system and outfalls. 
 
For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Permittee herein. 



CITY OF THOUSAND OAKS ORDER R4-2014-0064 
HILL CANYON WASTEWATER TREATMENT PLANT NPDES NO. CA0056294 

 

 
ATTACHMENT F – FACT SHEET (Adopted: 5/8/2014) F-4 

B. The Facility discharges wastewater to North Fork Arroyo Conejo, a water of the United States. 
The Permittee was previously regulated by Order No. R4-2003-0083 (as revised by Order No. 
R4-2004-0121) and National Pollutant Discharge Elimination System (NPDES) Permit No. 
CA0056294 adopted on June 5, 2003, which expired on May 10, 2008.  Concurrent with 
adoption of Order No. R4-2003-0083, this Regional Water Board adopted Time Schedule 
Order (TSO) No. R4-2003-0084, which prescribed interim effluent limit for chloride. The terms 
and conditions of Order No. R4-2003-0083 (as revised by Order No. R4-2004-0121) have 
been automatically continued and remain in effect until the effective date of this Order.  
Attachment B provides a map of the area around the Facility. Attachment C provides a flow 
schematic of the Facility. 

C. On July 7, 2003, the City filed a petition with the State Water Resources Control Board (State 
Water Board) seeking, in part, review of the chloride effluent limitations in Order No. R4-2003-
0083 and TSO No. R4-2003-0084. The City later requested that the State Water Board issue 
a stay of those limitations. 

D. On October 20, 2003, Camarillo Sanitary District, the City of Thousand Oaks, the City of Simi 
Valley and this Regional Water Board entered into a stipulation entitled Stipulation for Further 
Order Issuing Stay, which stayed the final chloride effluent limitations in the NPDES permits, 
as well as provisions pertaining to chloride limits in TSOs, for those three wastewater 
treatment plants. Specifically to the Hill Canyon WWTP, the stipulation stayed the final 
chloride effluent limitations in Order No. R4-2003-0083 and the interim chloride effluent 
limitations in TSO No. R4-2003-0084. On November 19, 2003, the State Water Board 
adopted Order WQO 2003-0019 approving the stipulation. 

E. On October 4, 2007, the Regional Water Board adopted Resolution No. R4-2007-016, 
Amendment to the Water Quality Control Plan for the Los Angeles Region to Incorporate a 
Total Maximum Daily Load for Boron, Chloride, Sulfate, and TDS (Salts) for Calleguas Creek 
Watershed (Salts TMDL).  The Salts TMDL, which became effective on December 2, 2008, 
contains interim and final WLAs for the Hill Canyon WWTP, for TDS, Sulfate, Chloride, and 
Boron.  The WLAs for chloride contained in the Regional Water Board’s Salts TMDL 
superseded the WLAs for chloride contained in the 2002 USEPA-promulgated Chloride 
TMDL. 

F. The Permittee filed a report of waste discharge (ROWD) and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit in 2007.  The 
application was deemed complete and Order No. R4-2003-0083 was administratively 
extended.   

G. In April 2008, tentative waste discharge requirements prepared for the Hill Canyon WWTP, 
and for other wastewater treatment plants in the Calleguas Creek watershed, were provided 
to interested persons and comments were solicited.  However, Regional Water Board staff 
ultimately chose not to take those tentative waste discharge requirements to the Regional 
Water Board for consideration since, at that time, the State Water Board was in the process of 
developing a state-wide policy for chronic toxicity that could impact how the Regional Water 
Board implements Resolution No. R4-2005-009, Amendment to the Water Quality Control 
Plan for the Los Angeles Region to Incorporate a Total Maximum Daily Load for Toxicity, 
Chlorpyrifos, and Diazinon in Calleguas Creek, its Tributaries, and Mugu Lagoon (Toxicity 
TMDL).  Although the State Water Board’s policy/plan for chronic toxicity is still under 
development, the Regional Water Board is proceeding with the renewal of the NPDES 
permits for the dischargers in Calleguas Creek Watershed, based on direction received from 
the State Water Resources Control Board to reduce the NPDES backlog. 

H. The Permittee filed an updated ROWD and submitted an updated application for reissuance 
of its WDRs and NPDES permit on November 5, 2013.  On December 18, 2013, Regional 



CITY OF THOUSAND OAKS ORDER R4-2014-0064 
HILL CANYON WASTEWATER TREATMENT PLANT NPDES NO. CA0056294 

 

 
ATTACHMENT F – FACT SHEET (Adopted: 5/8/2014) F-5 

Water Board staff deemed the application incomplete and requested supplemental 
information.  On January 9, 2014, the Permittee requested a two-week extension of the 
January 20, 2014 due date for submittal of the supplemental information.  On January 23, 
2014, Regional Water Board staff responded to the request letter and extended the deadline 
as requested by the Permittee.  The supplemental information was received on January 30 
and 31, 2014. The application was deemed complete on February 26, 2014, so Order No. R4-
2003-0083 remains administratively extended.  A site visit was conducted on April 14, 2014, 
to observe operations and collect additional data to develop permit limitations and conditions.   

 
II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment and Controls 

1. The Hill Canyon WWTP is a tertiary wastewater treatment facility with a dry weather 
design capacity of 14 mgd.  The City’s wastewater collection system discharges into 
gravity mainlines known as Unit W and Unit Y, but they are also referred to as South 
Influent and North Influent, respectively.  Influent undergoes preliminary treatment 
through a rock baffle and step-stair screens, for debris and trash removal.  Wastewater 
undergoes primary clarification, nitrification and denitrification for biological nitrogen 
removal (BNR), secondary clarification, flow equalization, filtration, disinfection using 
sodium hypochlorite, dechlorination using sodium bisulfite. 

 
2. The Facility serves an estimated population of 130,000 people.  The wastewater is a 

mixture of domestic wastewater and industrial wastewater that is pre-treated pursuant to 
title 40 of the Code of Federal Regulations (40 CFR) part 403 under the City of Thousand 
Oaks’ Pretreatment Program, which  was approved by USEPA on June 2, 1982, with 
concurrence of the Regional Water Board.  The City of Thousand Oaks’ pretreatment 
program currently consists of eleven permitted nondomestic dischargers.  All eleven are 
classified as significant industrial users (SIUs) pursuant to 40 CFR 403.3(v).  Nine of 
them are categorical industrial users (CIUs): one is a pharmaceutical manufacturer under 
40 CFR 439.16A; three are computer chip manufacturers under 40 CFR 469.18A; three 
are printed circuit board manufacturers under 40 CFR 433.17; one is a steel 
manufacturer under 40 CFR 433.15, and, one is a pharmaceutical producer under 40 
CFR 439.17 A & D.  The City also has a fats, oils, and grease (FOG) program and 
conducts inspections of its restaurants twice a year. 

    
3. The following are brief descriptions of the major unit processes, operations, and/or 

equipment: 
 

Primary clarification:  In the primary clarifiers, solids are settled out, thickened, and 
returned to the anaerobic digesters for additional treatment.  Primary-treated wastewater 
is sent to the BNR basins.    
 
Secondary Clarification:  Wastewater that has received primary clarification enters the 
activated sludge basins to undergo nitrogen removal using the Modified Ludzak-Ettinger 
(MLE) process.  Wastewater that has undergone the nitrification/denitrificaton process is 
sent to thesecondary filters. Secondary treated wastewater is sent to the tertiary filters.   
 
Equalization Basins:  Equalization basins allow for adjustments of flow of primary 
clarifier effluent to the MLE process and/or headworks throughout the day.  They help the 
system run closer to a steady state condition. 

 



CITY OF THOUSAND OAKS ORDER R4-2014-0064 
HILL CANYON WASTEWATER TREATMENT PLANT NPDES NO. CA0056294 

 

 
ATTACHMENT F – FACT SHEET (Adopted: 5/8/2014) F-6 

Tertiary filtration:  The filtration process is used to remove or reduce suspended or 
colloidal matter from a liquid stream.  Filters remove the solids that the secondary 
sedimentation process did not remove, thereby improving the disinfection efficiency and 
reliability.  Filter backwash water is returned to the headworks for treatment. 

 
Chlorination:  Sodium hypochlorite and aqueous ammonia are used as disinfectants in 
the chlorine contact chamber.  The disinfecting agent is added to the treated effluent to 
destroy bacteria, pathogens, and viruses, and to minimize algal growth.   

 
Dechlorination:  Prior to discharge to North Fork Arroyo Conejo, sodium bisulfite is 
added to the treated effluent to remove residual chlorine. 

 
Solids handling:  Grit and screenings are hauled off-site for disposal in a landfill. Sludge 
from secondary clarifiers is either pumped to the MLE process (return activated sludge) 
or to the gravity belt thickeners.  Sludge from the belt press is either sun dried at HCTP 
and hauled to a landfill or hauled directly to a landfill off the belt press. 

 
B. Discharge Points and Receiving Waters 

Tertiary-treated wastewater is discharged to the North Fork Arroyo Conejo from Discharge 
Point 005 (see table on cover page), a water of the United States, and tributary to Calleguas 
Creek within Calleguas Creek Watershed. The City of Thousand Oaks also discharges 
stormwater into the North Fork Arroyo Conejo from the Hill Canyon WWTP through 
Discharge Serial Nos. 001, 002, 003, and 004. 
 
During dry weather (May 1 – October 31), the primary sources of water flow in the receiving 
waters, downstream of the discharge point, is the Hill Canyon WWTP effluent and other 
NPDES-permitted discharges, including urban runoff conveyed through the municipal 
separate storm sewer systems (MS4).  Storm water and dry weather urban runoff from MS4 
are regulated under an NPDES permit, Waste Discharge Requirements for Municipal Storm 
Water and Urban Runoff Discharges within the Ventura County Watershed Protection District 
(formerly known as Ventura County Flood Control District), County of Ventura (Ventura 
Municipal Permit, NPDES Permit No. CAS004002).  The Ventura County Watershed 
Protection District channelized portions of Calleguas Creek to convey and control floodwater, 
and to prevent damage to homes located adjacent to the Creek.  Calleguas Creek is a water 
of the United States that conveys floodwater and urban runoff, along with treated waste 
water.  Conejo Creek is unlined at the point of discharge. Groundwater recharge may occur 
incidentally in these unlined areas of Conejo Creek, and Calleguas Creek, where the 
underlying sediments may be transmissive to water as well as pollutants.  Notwithstanding 
that segments located further downstream of the discharge are concrete-lined, the watershed 
supports a diversity of wildlife.  Threatened and endangered species such as the peregrine 
falcon, least tern, light-footed clapper rail, and the brown pelican are found in Calleguas 
Creek and Mugu Lagoon. 
 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in the existing Order for discharges from Discharge Point 005 
(Monitoring Location EFF-005) and representative monitoring data from the term of the 
previous Order, as reported in the ROWD, are as follows: 

  



CITY OF THOUSAND OAKS ORDER R4-2014-0064 
HILL CANYON WASTEWATER TREATMENT PLANT NPDES NO. CA0056294 

 

 
ATTACHMENT F – FACT SHEET (Adopted: 5/8/2014) F-7 

 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation 
(Order No. R4-2003-0083 

(Amended by Order No. R4-
2004-0121) 

Monitoring Data 
 

Average 
Monthly 

Ave. 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge
 

Highest 
Daily 

Discharge 

BOD520
o
C  mg/L 20 30 45 2.2 -- 3.9 

Total Suspended Solids 
(TSS)  

mg/L 15 40 45 1.4 -- 3.1 

Oil and Grease  mg/L 10 -- 15 <5 -- <5 

Settleable Solids  ml/L 0.1 -- 0.3 <0.1 -- <0.1 

Residual Chlorine  mg/L -- -- 0.1 0.9 -- ND 

Total Dissolved Solids mg/L 850 -- -- 549 -- 515 

MBAS mg/L 0.5 -- -- 0.08 -- <0.05 

CTAS  --   <0.2  0.5 

Chloride mg/L The State Water Board issued a 
Stay for the final effluent Chloride 

limitations 

119 -- 136 

Sulfate mg/L 250 -- -- 89 -- 95 

Boron mg/L 1 -- -- 0.5 -- 0.6 

Fluoride mg/L 1.6 -- -- 0.8 -- 0.9 

Organic nitrogen (as N) mg/L -- -- -- <0.1 -- 0.2 

Nitrate + Nitrite as N mg/L 9 -- -- 8 -- 7.4 

Ammonia as N mg/L 3.14   2.2 -- 1.5 

Total nitrogen mg/L    5.26 -- 7.41 

Total kjeldahl nitrogen 
(TKN) 

mg/L    5.26 -- 7.41 

Ortho phosphate mg/L    4  3.1 

Chlorophyll-a ug/L    ND  ND 

Antimony µg/L 6 -- -- ND -- ND 

Arsenic µg/L 50 -- -- 3 -- 2.8 

Beryllium µg/L -- -- -- <0.3 -- 9.5 

Cadmium µg/L 5 -- -- 0.2 -- ND 

Chromium III µg/L -- -- -- -- -- -- 

Chromium VI µg/L 50 -- -- 0.5 -- 0.3 

Copper µg/L 17 -- 52 6.8 -- 4.7 

Lead µg/L 50 -- -- ND -- ND 

Mercury µg/L 0.051 -- 0.14 <0.04 -- <0.2 

Nickel µg/L 100 -- -- 2.9 -- 2.3 

Selenium µg/L 50 -- -- 0.7 -- 0.4 

Silver µg/L 50 -- -- ND -- ND 

Thallium µg/L -- -- -- ND -- ND 

Zinc µg/L 5000 -- -- 50 -- 38.8 

Cyanide µg/L 4.2 -- 8.5 4.9 -- <4 



CITY OF THOUSAND OAKS ORDER R4-2014-0064 
HILL CANYON WASTEWATER TREATMENT PLANT NPDES NO. CA0056294 

 

 
ATTACHMENT F – FACT SHEET (Adopted: 5/8/2014) F-8 

Parameter Units 

Effluent Limitation 
(Order No. R4-2003-0083 

(Amended by Order No. R4-
2004-0121) 

Monitoring Data 
 

Average 
Monthly 

Ave. 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge
 

Highest 
Daily 

Discharge 

Asbestos µg/L -- -- -- -- -- -- 

2,3,7,8-TCDD (Dioxin) pg/L -- -- -- ND -- ND 

Acrolein µg/L -- -- -- ND -- ND 

Acrylonitrile µg/L -- -- -- < 1.7 -- <5 

Benzene µg/L 1 -- -- < 0.85 -- <5 

Bromoform µg/L -- -- -- <1 -- <1 

Carbon Tetrachloride µg/L -- -- -- < 0.68 -- <5 

Chlorobenzene µg/L -- -- -- <0.7 -- <5 

Dibromochloromethane µg/L 34 -- 106 1.6 -- 1 

Chloroethane µg/L -- -- -- < 0.97 -- < 5 

2-chloroethyl vinyl ether µg/L -- -- -- <2.8 -- < 10 

Chloroform µg/L -- -- -- 8.1 -- 4.1 

Dichlorobromomethane µg/L 46 -- 137 3.9 -- 3 

1,1-dichloroethane µg/L -- -- -- <0.71 -- < 5 

1,2-dichloroethane µg/L -- -- -- < 0.9 -- <5 

1,1-dichloroethylene µg/L -- -- -- < 0.67 -- < 5 

1,2-dichloropropane µg/L -- -- -- < 0.74 -- < 5 

1,3-dichloropropylene µg/L -- -- -- < 0.97 -- < 5 